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SECTION 1

REPORT INFORMATION
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1.1 REPORT DETAILS
Manufacturer Ericsson
Address Torshamnsgatan 23
Kista
SE-16480
Stockholm
Sweden

Product Name & Product Number
IC Model Name

Serial Number(s)

Software Version

Hardware Version

Non-Tested Variant

(See Section 1.10 Additional
Information)

Test Specification/Issue/Date

Test Plan

Start of Test
Finish of Test
Name of Engineer(s)

Related Document(s)

Radio 4490HP 44B5 44B12A C - KRC 161 981/3
AS161981

E23E439818

CXP2021113/1_R16A470

R1B

Radio 4490HP 44B5 44B12A C - KRC 161 981/31

FCC CFR 47 Part 2: 2021, FCC CFR 47 Part 27: 2021,
ISED RSS-GEN: Issue 5: March 2019 Amendment 1, 2021
Amendment 2, and ISED RSS-130: Issue 2: 2019

General RA FCC-ISED Test Plan for Radio 4490HP
B5B12A _J

08-March-2023
31-March-2023
Ashok Kumar

KDB 971168 D01 v02r02

KDB 662911 D01 v02r01
ICES-003:Issue 7 (2020-10)

ANSI C63.26-2015

SRSP-518 Issue 2: February 2019

This report has been up issued to Issue 4 and should be read in place of Issue 3 to correct typing

errors

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC

CFR 47 Part 2: 2021, FCC CFR 47 Part 27: 2021, ISED RSS-GEN: Issue 5: March 2019 Amendment 1,

2021 Amendment 2, and ISED RSS-130: Issue 2: 2019. The sample tested was found to comply with the
requirements defined in the applied rules.

Test Engineer(s);

Ashok Kumar

Document 75957662 Report 02 Issue 4
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The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

1.2 BRIEF SUMMARY OF RESULTS

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 27, ISED RSS-GEN and ISED RSS-130 is shown below.

Specification Clause
Section Fcc FCC RSS- ISED Test Description Result

CFR 47 |CFR 47 GEN RSS-130

Part 2 Part 27

Maximum Peak Output Power and Peak to Average

2.1 2.1046 27.50 - 4.6 Ratio - Conducted Pass
2.2 2.1049 27.53 - - Occupied Bandwidth Pass
2.3 2.1051 27.53 - - Band Edge Pass
2.4 2.1051 27.53 - 4.7 Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 6.11 4.5 Frequency Stability Pass

Testing in this Report covers only B12A (700 MHz) and Multiband B12A + B5.

For additional configurations and test cases not contained within this test report, refer to the
following reports:

TUV SUD Document 75957662 Report 01 - Radio 4490HP 44B5 44B12A C — B5 (850MHz)
only.

TUV SUD Document 7595662 Report 03 - Radio 4490HP 44B5 44B12A C — B5 (8500MHz) —

ESS only.
TUV SUD Document 7595662 Report 04 - Radio 4490HP 44B5 44B12A C — B12A (700MHz) —
ESS only.

Document 75957662 Report 02 Issue 4 Page 4 of 129
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1.3 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

Document 75957662 Report 02 Issue 4 Page 5 of 129
COMMERCIAL - IN - CONFIDENCE



14 CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)
Config RAT No Of Carrier Bandwidth Channel Channel Channel Power
No carriers position B position M position | (dBm) per
(MHz2) (MH2) T (MHz) Carrier
1 1 5.0 MHz 731.5 737.0 742.5 47.8
1 10.0 MHz 734.0 737.0 740.0 47.8
2 LTE 2 5.0 MHz - 731,5+742,5 - 44.8
731,5+737,0+7
3 3 5.0 MHz - 425 - 43.0
5.0 MHz 15 kHz SCS 731.5 737.0 742.5 47.8
4 1 10.0 MHz 30 kHz SCS 734.0 737.0 740.0 47.8
NR 15.0 MHz 30 kHz SCS 736.5 737.0 736.5 47.8
5 2 5.0 MHz 15 kHz SCS - 731,5+742,5 - 44.8
6 3 5.0 MHz 15 kHz SCS - 73S TSI 0N - 43.0
7 LTE+NR 2 k/ITHEZ%(()) IE/IHF;ZS+CgR 15.0 - 734+742.5 - 44.8
5.0 MHz 15 kHz SCS 731.5 737.0 742.5 47.8
8 NR NB-loT IB 1 10.0 MHz 30 kHz SCS 734.0 737.0 740.0 47.8
15.0 MHz 30 kHz SCS 736.5 737.0 737.5 47.8
9 LTENB-IoTIB | 1 5.0 MHz 15 kHz SCS 731.5 737.0 742.5 47.8
LTE NB-loT
10 GB 1 10.0 MHz 734.0 737.0 740.0 47.8
Multiband NR SCS 30kHz QPSK
11 NR(B5) + 2 25MHz + LTE 64QAM - (('}'_';)E?%f 5+ -
LTE(12A) 5MHz. 10 MHz SCS 15 kHz ! 47.8
Multiband
NR(B5) + NR SCS 30kHz QPSK ((LNfE)Sgig: NR 47.8
12 LTE(12A)+ 4 25MHz +LTE 64QAM - LTE) 7 7’ - LTE 4 .
LTE(12A)+ 5MHz (LTE) 7370 + 3.0
LTE(12A) (LTE) 742,5

Document 75957662 Report 02 Issue 4
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DECLARATION OF BUILD STATUS

Equipment Description

Technical Description:

Multi standard Radio 4490HP 44B5 44B12A C 4Tx/4Rx

Manufacturer:

Ericsson AB

Model:

Radio 4490HP 44B5 44B12A C

Part Number:

KRC161981/3 and Variant KRC161981/31

Hardware Version:

R1B

Software Version:

CXP2021113/1_R16A470

ECC ID of the product under test | TABAKRC161981
IC ID of the product under test 287AB-AS161981
HVIN: AS161981

Intentional Radiators

RAT

LTE +NB-loT(IB, GB) SCS:15kHz

NR + NB-10T(IB) ,SCS:15kHz,
30kHz

Frequency Range (MHz to MHz)
B5

DL: 869 - 894 MHz, UL 824-849 MHz

DL: 869 - 894 MHz, UL 824-
849 MHz

Frequency Range (MHz to MHz)
B12A

DL: 729 - 745 MHz, UL 699- 715MHz

DL: 729 - 745 MHz, UL 699-
715MHz

Conducted Declared Output
Power (dBm)

47,8 Max output power per port/ 60W

50,8 Max output power multi band per port/120W

56.81Max output power per Radio 480W.

47,8 Max output power per
port / 60W

50,8 Max output
powermultiband per
port/120W.

56.81Max output power per
Radio 480W.

Antenna Gain (dBi)

According to SRSP-503(B5) & SRSP-518(B12A) c

alculation

Antenna Impedance(Q)

50

B12A

Total RF bandwidth (IBW) B5 25MHz 25MHz
Total RF bandwidth (IBW) B12A 16MHz 16MHz
. 5,10,15,
ggppmed Bandwidth(s) (MH2) | 5 ;o\, 20,25MHz(SCS15kHz), 10,15,
20, 25MHz(SCS30kHz)
Supported Bandwidth(s) (MHz) ESS: 10MHz
B5 i
. 5,10,15MHz(SCS
Supported Bandwidth(s) (MHz) 5 10MHz 15kHz),10,15MHz(SCS
B12A
30kHz)
Supported Bandwidth(s) (MHz) ESS :10MHz

Modulation Scheme(s)

QPSK, 16QAM, 64QAM, 256QAM

QPSK, 16QAM, 64QAM,
256QAM

Supported NB-loT: B5, B12A

NB-loT(IB,GB), Modulation QPSK,

NB-10T(IB) ,Modulation
QPSK,

ITU Emission Designator

B5:

B12A:

LTE with and without NB 10T IB:

5 MHz, BW: 4M48W7D
LTE with NB loT GB:

10 MHz,BW: 9M35W7D
LTE carrier aggregation:

25MHz, BW: 24M3W7D (5 x 5MHz, CA)

LTE with and without NB loT
IB:

5 MHz, BW:4M49W7D
LTE with NB loT GB:
10 MHz,BW: 9M33W7D

LTE carrier aggregation:
10MHz, BW: 9M45W7D
(5MHz + 5MHz, CA)

NR with NB 10T IB:

5 MHz, BW: 4M56W7D

10 MHz,BW:9M40W7D

15 MHz,BW:14M4W7D

20 MHz,BW:19M2W7D

25 MHz,BW:23M9W7D

NR carrier aggregation:

25MHz, BW: 24M3W7D (5 x 5MHz, CA)

NR with NB 10T IB:

5 MHz, BW: 4M56W7D
10 MHz,BW:9M42W7D
15 MHz,BW:14M4W7D
20 MHz,BW:not support
25MHz,BW:not support
NR carrier aggregation:
10MHz, BW: 9M43W7D

Document 75957662 Report 02 Issue 4
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(5MHz + 5MHz, CA)

Duplex mode: FDD FDD
Supported transmission modes: | 4X4 MIMO 4X4 MIMO
Maximum number of carriers per 5 5
band B5/Port
Maximum number of carriers per 3 3
band12A/Port
Maximum number of carriers per 8 8
multi band (B5,12A)/Port
Maximum NB-loT GB carriers 5 2
per host carrier
Maximum NB-10T IB carriers per

. 1 1
host carrier
Unintentional Radiators
Highest frequency generated or used in the device or on which the device operates or tunes Up to 25.8 Gbit/s

Lowest frequency generated or used in the device or on which the device operates or tunes if
<30MHz

Class A Digital Device (Use in commercial, industrial or business environment) .-

Class B Digital Device (Use in residential environment) Class B
DC Power Supply (Delete if Not Applicable)
Nominal voltage: -48V
Extreme upper voltage: -36V
Extreme lower voltage: -58.5V
Max current: 36A
Temperature
Minimum temperature: -40°C
Maximum temperature: 55°C
Ancillaries
Part
Manufacturer: X Number: X
Model: X Model: X

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct
and complete.

Name: Afrah Ali sadiq
Position held: Regulatory Approval Engineer
Email address: Afrah.ali.sadig@ericsson.com
Telephone number: .+46724650796

Date: 03/04/2023

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in
this document by the manufacturer.

Document 75957662 Report 02 Issue 4 Page 8 of 129
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) Radio 4490HP 44B5 44B12A C - KRC 161 981/3 is an
Ericsson AB Radio Unit working in the public mobile service Band 12A band which provides
communication connections to Band 12A network.

The EUT is declared as operating from a nominal -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75957662 Report 02 Issue 4 Page 9 of 129
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1.7 TEST SETUP

Conducted Test Set Up

PXA Signal
Analyser

®

Ext Alarm

Test Computer

10MHz

Document 75957662 Report 02 Issue 4

ALD

Terminator

Attenuator

CT-DU 25

Test Computer

DC Power
Supply

COMMERCIAL - IN - CONFIDENCE

EUT

Fan Alarm

ALD

RF Ports 1,3,4

RF Port 2
(Under Test)

Data 1
Data 2

Power In
GND
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Conducted Test Set Up — Frequency Stability
Dashed line indicates equipment inside the Temperature Chamber for testing

____________________

______________________

: i EUT i
PXA Signal : |
— Analyser : |
! Ext Alarm L :
| : Fan Alarm !
Test Computer : ALD ] :
l ALD :
| Terminator | | RFPorts 1,3,4 '
10MHz i i
: RF Port 2 !
E Attenuator || (Under Test) :
CT-DU25 i Data 1 i
: Data 2 i
Test Computer i bower In i
| GND !
DCPower | "7 [TTTTTTTTmToo £ ____________________ .
Supply
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1.8 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent

typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -54V DC supply unless otherwise stated.

563983 Ericsson Test Laboratory, Kista
Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

ISED Accreditation
IC#26170 Ericsson Test Laboratory, Kista
Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-164 40, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests
Ericsson Test Lab, Kista.

Test Name Name of Engineer(s)
Occupied Bandwidth Ashok Kumar
Band Edge Ashok Kumar
Transmitter Spurious Emissions Ashok Kumar
Frequency Stability Ashok Kumar

1.9 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.

1.10 MODIFICATION RECORD

No modifications were made to the EUT during testing.

Document 75957662 Report 02 Issue 4 Page 12 of 129
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Ericsson will limit this product through the software from operating across the whole of Band 12,
it will be limited to Band 12A.

111 ADDITIONAL INFORMATION

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths.

The port with the highest power, worst case port was port 2

Worst case modulation was 16QAM (LTE), QPSK (NR)

Worst case bandwidth was 5 MHz for LTE, 10 MHz for NR SCS 15kHz and15 MHz for NR SCS
30 kHz.

For 2 Carrier Multi RAT tests the following combinations were chosen as the worst case
supported NR 10 MHz SCS 30kHz + LTE 5 MHz SCS 15kHz.

Transmitter performance was measured for top, mid & bottom channels across all 4 antenna
ports as presented in the average power measurement tables.

This EUT uses the same port for Tx and Rx and therefore RX Spurious Emisisons has not been
performed. Rx Spurious Emissions have been covered by testing to FCC Part 15B, which are
covered by a separate test report.

Ericsson have provided the following details about the variant of the Radio 4490HP 44B5
44B12A C, KRC 161 981/3*

KRC 161 981/31* — (with security software for testing purpose.

Note*: Tests have been performed on this unit.

Note**: This will be the marketed, sold unit.

Therefore, KRC 161 981/31 is equivalent to KRC 161 981/3 in conducted radio performance
terms, as such no extra testing is required to prove conformity.

Throughout this report the power unit dBm is used. dBm is a unit of level used to indicate that a
power level is expressed in decibels (dB) with reference to one milliwatt (mW). It is used as a
convenient measure of absolute power because of its capability to express both very large and
very small values in a short form.

Document 75957662 Report 02 Issue 4 Page 13 of 129
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SECTION 2

TEST DETAILS
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MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 27, Clause 27.50
ISED RSS-130, Clause 4.6
FCC CFR 47 Part 2, Clause 2.1046

Date of Test and Modification State

09, 10, 13, 15, 18, 19, 21, 22, 23, 24 March-2023 - Modification State O

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 22.0-22.8°C
Relative Humidity 37.8 - 39.8%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

The plot results presented are the measured worst case and represent typical performance for
all bands and antenna ports, plot data performance is on file and available on request.

Calculations

Total power = Measured Output Power (port A, worst case) + 10log (NANT)
Where NANT refers to the number of Ports.

Total Power = Measured Output Power (port 2, worst case) + 10log (4)
Remarks

* Maximum antenna system gain (including cable loss), GANT (dBi) 50 ohm, for the tested
configurations, to comply with Maximum radiated output power in ISED SRSP-518

Test Results

Configuration 1

Maximum Output Power 47.80 dBm

Document 75957662 Report 02 Issue 4 Page 15 of 129
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Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
LTE LTE Carrier GANT* GANT*
AMEN3| Modulation | Bandwidth | PAR | - Average potal Power. Limit Limit
(dB) 62.15dBm 65.15dBm
dBm [ dBm/MHz | dBm | dBm/MHz dBi dBi
2 64QAM 5.0 MHz 7.24 | 47.28 40.95 53.30| 46.97 15.18 18.18
2 64QAM 10.0 MHz 7.31 |47.29 38.00 53.31 44.02 18.13 21.13

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Genter Freq: 731.500000 MHz
RL e Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics A\ 2 Graph \
Average Power 100%
47.38dBm =
37.24 % at0dB 10%
10.0% 3.66 dB
1
1.0% 6.50dB
0.1% 7.24dB
0.1
0.01% 7.38dB
0.001 % 7.48dB
0.0001 % 7.57dB oot
Peck 7.59dB 0001
54.97 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

OIS IR Y 3

Antenna 2 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

Spectrum Analyzer 1 v
Power Stat CCDF
KEYS|GH'|' Input: RF InputZ: 50 0 Atten: 20 dB Trig: Free Run Center Freq: 734.000000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics v 2 Graph A\
Average Power 100 %
47.29 dBm =
37.18%at0dB 10%
10.0% 3.64dB
19
1.0% 6.50dB
0.1% 7.31dB
0.01% 758 dB g =——— - « |
0.001 % 7.77dB
0.0001 % 7.88dB oot
7.90dB
Peak oot
56.19 dBm
0.0001 %
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 09, 2023 i\ LV
€ocm?iEne. g

Document 75957662 Report 02 Issue 4 Page 16 of 129
COMMERCIAL - IN - CONFIDENCE



Configuration 1

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
LTE LTE Carrier GANT* GANT*
Antenna | \iodulation | Bandwidth | PAR poverage e Limit Limit
(dB) ower or 62.15dBm | 65.15dBm
dBm [ dBm/MHz | dBm | dBm/MHz dBi dBi
2 640Q0AM 5.0 MHz 7.21 | 47.29 40.90 53.31 46.92 15.23 18.23
2 64QAM 10.0 MHz 7.24 | 47.30 37.92 53.32| 43.94 18.21 21.21

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1 y +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 @ Atten: 20 dB Trig: Free Run Center Freq: 737.000000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
1 Metrics v 2 Graph \l
Average Power 100%
47.36 dBm —
37.27%at0dB 10%
10.0% 3.66 dB
19
1.0% 6.50 dB
0.1% 7.21dB
0.01% 72608 o
0.001 % 7.29dB
0.0001 % 7.32dB oot
7.32dB
Peak oo
54.68 dBm

0.0001 %)

0.00dB
Info BW 160.00 MHz

20.00 dB;

@ncm?

Mar 09, 2023 /
4:38:02PM ”_

£
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Antenna 2 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 737 000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |uW Path: Standard Radio Std: None

1 Metrics v

2 Graph v

100 %

0.01

0.001

0.0001 %)

0.00dB
Info BW 160.00 MHz

20.00 dB,

Average Power
47.35dBm
37.27 % at0 dB
10.0% 3.66 dB
1.0% 6.50 dB
0.1% 7.24dB
0.01% 7.35dB
0.001 % 741dB
0.0001 % 747dB
7.50dB

Peak
54.85dBm
€90 M2 EE

£

DAY

Configuration 1

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
LTE LTE Carrier GANT* GANT*
ANENNA| Modulation | Bandwidth | PAR | - Average protal Power Limit Limit
(dB) 62.15dBm 65.15dBm
dBm [ dBm/MHz | dBm | dBm/MHz dBi dBi
2 64QAM 5.0 MHz 7.22 | 47.18 40.88 53.20( 46.90 15.25 18.25
2 64QAM 10.0 MHz 7.22 | 47.26 37.97 53.28 43.99 18.16 21.16

Document 75957662 Report 02 Issue 4
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 742 500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics A\ 2 Graph \
Average Power 100 %
47.25dBm
37.17 % at0dB 10%
10.0% 3.66 dB
1
1.0% 6.50dB =
1
0.1% 72208 \
0.1
0.01% 7.30dB {
0001 % 737d8 \\
0.0001 % 741dB 00t :
]
Peak 742dB 0001
54.67 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

@ocm?

Mar 09, 2023 A
4:42.03PM ”7

B RPN

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 740.000000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
1 Metrics v 2 Graph Al
Average Power 1003
47.30dBm
37.22%at0dB 10%
10.0% 3.66dB
19
1.0% 6.49dB =
Al
0.1% 72208 \\
0.1
0.01% 7.36dB ;
1
0001 % 74308 '\\
0.0001 % 7.46 dB 00t :
]
Peak 14698 oot l
54.78 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

4@oca?

Mar 09, 2023 A
5:09:28 PM ”_

R
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Configuration 2

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna LTE LTE Carrier Channel Position M
Modulation Bandwidth Average Total Power
PAR (dB) Power/PSD Port 1+2+3+4
dBm dBm/MHz dBm dBm/MHz
2 64QAM 5.0 MHz - 47.41 37.93 53.43 43.95

Configuration 3

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna LTE LTE Carrier Channel Position M
Modulation Bandwidth Average Total Power
PchR Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz dBm dBm/MHz
2 64QAM 5.0 MHz - 47.21 36.05 53.23 42.07
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Configuration 4

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR NR Carrier GANT* GANT*
Antennal \odulation | Bandwidth | PAR POA\)\’,Z:fggD PTO"r:al'fz"g‘i; Limit Limit
(dB) 62.15dBm | 65.15dBm
dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 opsk |20 Mgéé5 KHZ | 795 | 4756 | 4236 |5358| 4838 13.77 16.77
10.0 MHz 30
3 QPSK R 725 |4756| 4236 |53.58| 4838 13.77 16.77
15.0 MHz 30
2 QPSK R 734 |4736| 3616 |53.38| 42.18 19.97 22.97

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B
Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Genter Freq: 731.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics A\ 2 Graph v
Average Power 100%
47.64dBm =
37.15%at0dB 10%
10.0% 3.68dB
1
1.0% 6.53dB
0.1% 7.25dB
0.01% 7358 o
0.001 % 7.40dB
0.0001 % 74248 oot
7.42dB
Peak oo
55.06 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 17, 2023 A L V4
LNl el Ealy
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 734.000000 MHz
RL e Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.58 dBm —
37.29 % at0dB 10%
10.0% 3.65dB
1
1.0% 6.49dB
1
0.1% 72308 1
0.01% 73408 o :
0.001 % 74008 ]
0.01 |
0.0001 % 743dB =
]
7.45dB
Peak oo
55.03dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 09, 2023 A % LV4
€O M2 EETS BN

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel
Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 736.500000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 1007
47.42dBm =
37.17%at0dB 10%
10.0% 3.66 dB
19
1.0% 6.50dB
Ay
0.1% 73408 -
0.01% 7.63dB o %%i ==  — |
0.001 % 78408 '
001 \
0.0001 % 7.93dB -
t
!
7.94dB
Peak 0001 -
55.36 dBm t
I
0.0001 % i
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 09, 2023 A % K
Lo M2 ETe ol SR
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Configuration 4

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier GANT* GANT*
Antennal \odulation | Bandwidth | PAR POA\)\’,Z:fggD PTO"r:al'fz"g‘i; Limit Limit
(dB) 62.15dBm | 65.15dBm
dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 opsk |20 Mgéé5 KHZ| 217 |a730| 4220 |53.32| 4822 13.93 16.93
10.0 MHz 30
2 QPSK R 723 |47.33| 3810 |5335| 44.12 18.03 21.03
15.0 MHz 30
2 QPSK R 731 |4721| 3615 |53.23| 4217 19.98 22.98

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M
Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Genter Freq: 737.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics A\ 2 Graph v
Average Power 100%
47.38dBm =
37.44 % at0dB 10%
10.0% 3.69dB
1
1.0% 6.34dB
0.1% 7.17dB
0.01% 73048 o
0.001 % 7.33dB
0.0001 % 7.35d8 oot
7.35dB
Peak oo
54.73dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 17, 2023 A L V4
LIl edlz O Ealy
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.38dBm —
37.27 % at0dB 10%
10.0% 3.65dB
1
1.0% 6.49dB
1
0.1% 72308 L
0.01% 73408 o :
0.001 % 73908 ]
0.01 |
0.0001 % 743dB =
]
7.45dB
Peak oo
54.83dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 09, 2023 A % LV4
€0 M2 TS BN

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 737.000000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 1007
47.26 dBm ==
37.16 % at0dB 10%
10.0% 3.65dB
19
1.0% 6.50dB
Ay
0.1% 73108 -
0.01% 7.56dB o %%& ==  — |
0.001 % 718 t
001 \
0.0001 % 7.79dB :
t
|
7.84dB
Peak 0001 -
55.10dBm i
1
0.0001 % ‘
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 09, 2023 A % K
oM EEne) ol SR
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Configuration 4

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier GANT* GANT*
Antennal \odulation | Bandwidth | PAR POA\)\’,Z:fggD PTO"r:al'fz"g‘i; Limit Limit
(dB) 62.15dBm | 65.15dBm
dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 opsk |20 Mgég KHZ| 750 |47.32| 4208 |53.34| 4810 14.05 17.05
10.0 MHz 30
2 QPSK R 723 |4720| 3810 |5331| 4412 18.03 21.03
15.0 MHz 30
2 QPSK R 734 |4721| 3602 |5323| 42.04 20.11 23.11

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T
Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Genter Freq: 742 500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics A\ 2 Graph v
Average Power 100%
47.41dBm =
37.05%at0dB 10%
10.0% 3.67dB
1
1.0% 6.51dB
0.1% 7.20dB
0.01% 72648 o
0.001 % 7.30dB
0.0001 % 7.33dB oot
7.34dB
Peak oo
54.75dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 17, 2023 A L V4
LNl iz £
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1 v +
Power Stat CCDF

KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 740.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics v 2 Graph v
Average Power 100%
47.35dBm —
37.31%at0dB 10%
10.0% 3.65dB
1
1.0% 6.49dB
1
0.1% 72308 !
0.01% 73508 o :
0.001 % 74148 ‘\\
0.0001 % 74508 vor
]
7.46 dB
Peak oo
54.81 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

OIS A Y 2

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 736.500000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 1007
47.26 dBm ==
37.13%at0dB 10%
10.0% 3.66 dB
19
1.0% 6.51dB
0.1% 73408 -
0.01% 7.63dB o %%‘. ==  — |
0.001 % 78608 \
001 |
0.0001 % 7.93dB :
;
\\
7.95dB
Peak 0001 -
55.21dBm ¢
[
0.0001 % |
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 09, 2023 A % K
oM e galy
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Configuration 5

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antera NR NR Carrier Channel Position M
Modulation Bandwidth Average Total Power
PAR (dB) Power/PSD Port 1+2+3+4
dBm dBm/MHz dBm dBm/MHz
2 QPSK 5.0 MHz 15 kHz SCS - 47.06 37.69 53.08 43.71

Configuration 6

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna NR NR Carrier Channel Position M
Modulation Bandwidth Average Total Power
PAR (dB) Power/PSD Port 1+2+3+4
dBm dBm/MHz dBm dBm/MHz
2 QPSK 5.0 MHz 15 kHz SCS - 47.16 35.98 53.18 42.00

Configuration 7

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position Mrraw

LTE/NR . .
Antenna Modulation LTE / NR Carrier Bandwidth Average Total Power
Pcﬁ3R Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz | dBm | dBm/MHz
L 5.0 MHz 15 kHz SCS: N 10.0
2 64QAM /QPSK MHz 30 kHz SCS - 47.56 38.57 53.58 44.59

Configuration 8

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NB-IoT IB/NR - —
Antenna NI?/I-LOdTJII;iiJER Carrier PAR Average Total Power GI_Al\r'r\:l-tr Glﬁn'j:t—
Bandwidth (dB) Power/PSD Port 1+2+3+4 62.15dBm | 65.15dBm
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBi

2 QPSK 5.00 MHz 7.30 [47.32 41.72 53.34| 47.74 14.41 17.41

2 QPSK 10.00 MHz 7.38 |47.24| 38.68 |53.26| 44.70 17.45 20.45

2 QPSK 15.00 MHz 7.22 | 47.29 38.35 53.31| 44.37 17.78 20.78
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 5.00 MHz -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 731.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.35dBm R
37.24 % at0dB 10%
10.0% 3.69dB
1
1.0% 6.45dB
X
0.1% 73008 !
0.01% 75508 o :
0.001 % 76808 T
0.01 \
0.0001 % 7.75dB =
V‘IL
7.78dB
Peak oo :
55.13dBm -
]
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 21, 2023 A % LV4
€0 M2 ERS ol S

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 10.00 MHz -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 734000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.34 dBm =
37.22%at0dB 10 %
10.0% 3.65dB
1o
1.0% 6.51dB
0.1% 73808 -
0.01% 7.69dB 01 ”ﬂ%\ _—————
0.001 % 79048 |
001 "
0.0001 % 8.02dB -
|
8.13dB
Peak oot :
55.47 dBm
0.0001 %)
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 18, 2023 A LV
Lo M2 NS ol SR
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 15.00 MHz -
Channel Position B

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 736.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.34dBm —
37.32%at0dB 10%
10.0% 3.68dB
1
1.0% 6.38 dB
0.1% 7.22dB
= = === |
0.01% 76308 o —
0.001 % 7.90dB
0.0001 % 8.10dB vor
8.25dB
Peak oo
55.59 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 18, 2023 A LV4
gocm?2TRe £

Configuration 8

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
i NB-loT IB/NR - -
Antenna NlillloodLIIaBtii)ER Carrier PAR Average Total Power Glﬁrlr\]l;lt- Glﬁrﬂ;[
Bandwidth (dB) Power/PSD Port 1+2+3+4 62.15dBm | 65.15dBm
dBm | dBm/MHz | dBm [ dBm/MHz dBi dBi

2 QPSK 5.00 MHz 7.34 |47.32 41.75 53.34| 47.77 14.38 17.38

2 QPSK 10.00 MHz 7.29 | 47.16 38.72 53.18 44.74 17.41 20.41

2 QPSK 15.00 MHz 7.22 | 47.37 38.59 53.39 44.61 17.54 20.54
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 5.00 MHz -
Channel Position M

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.29dBm == —
37.18 % at0dB 10%
10.0% 3.69dB
1
1.0% 6.47dB
LY
0.1% 73408 3
0.01% 746 08 o :
0.001 % 74908 'i
0.0001 % 7.51dB vol ;
i
7.62dB
Peak oo
54.91dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 21, 2023 A % LV4
€0 M2 TR ol S

Antenna 2 - NB-loT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 10.00 MHz -
Channel Position M

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 737 000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.24 dBm
37.24%at0dB 10 %
10.0% 3.65dB
1o
1.0% 6.51dB
A}
0.1% 72908 -
0.01% 743dB 01 ”ﬂ%‘ _—————
0.001 % 75048 i
001 \
0.0001 % 7.55dB -
|
7.58dB
Peak oo t
54.82dBm t
l
0.0001 %) ‘
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 18, 2023 A LV
Lo M2 NS ol SR
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 15.00 MHz -
Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 737.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.48dBm —
37.36 % at0dB 10%
10.0% 3.68dB
1
1.0% 6.37dB
0.1% 7.22dB
= = === |
0.01% 76108 o —
0.001 % 7.96dB
0.0001 % 8.34dB vor
8.37dB
Peak oo
55.85dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 22, 2023 A LV4
LIl e dlrnl I £

Configuration 8

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NB-1oT IB/NR
Antenna N?/I-Ioodzlla?tigwR Carrier PAR Average Total Power Glfi‘r’r\:i-lt-* Glﬁmi-[*
Bandwidth | gy | Power/PSD Port 142+3+4 | 65 15dBm | 65.15dBm
dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 5.00 MHz 7.37 |47.33 41.89 53.35| 47.91 14.24 17.24
2 QPSK 10.00 MHz 7.28 [47.11 38.67 53.13| 44.69 17.46 20.46
2 QPSK 15.00 MHz 7.18 |47.23 38.43 53.25| 44.45 17.70 20.70
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 5.00 MHz -

Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 742.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics v 2 Graph v
Average Power 100%
47.35dBm —
37.05 % at0 6B 10% -
10.0% 3.68dB
1
1.0% 6.56 dB
0.1% 737d8 !
0.01% 7498 o “
0.001 % 75508 'a
0.0001 % 7.59dB vol :
|
7.90dB
Peak oo :
55.25dBm -
I
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz

4ocm?

Mar 21, 2023 A
10:14:28 PM ”7

B RPN

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 10.00 MHz -

Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 740000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
1 Metrics A\ 2 Graph A\
Average Power 100%
47.18 dBm
37.37 % at0dB 10 % =
10.0% 3.66 dB
1o
1.0% 6.44 dB
0.1% 72808 -
0.01% 748 dB 01 ”ﬂ%\ _—————
0.001 % 75808 '\l
0.0001 % 7.63dB oot 3
|
7.66 dB
Peak oo t
54.84 dBm ;
1
0.0001 %) ‘
0.00dB 20.00 dB!
Info BW 160.00 MHz

RS A

B RN
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 15.00 MHz -

Channel Position T

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 737.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics v 2 Graph v
Average Power 100%
47.28dBm —
37.28 % at0dB 10%
10.0% 3.68dB
1
1.0% 6.39dB
0.1% 7.18dB
= = —— === |
0.01% 74508 o =
0.001 % 7.65dB
0.0001 % 7.81dB vor
7.92dB
Peak oo
55.20 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

4ocm?

Mar 18, 2023 A
7:15:30 PM ”7

£

Configuration 9

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
i LTE / NB-loT IB " -
Antenna LTECI)(;\L?&I%L 1B Carrier PAR Average Total Power Glﬁ‘rlr\]l;lt- Glﬁrﬁl-[
Bandwidth | ygy |  Power/PSD Port142+3+4 | 65 15dBm | 65.15dBm
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBi
2 QPSK 5.00 MHz 7.58 | 46.98 41.83 |53.00| 47.85 14.30 17.30
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Antenna 2 - LTE / NB-loT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.00 MHz -
Channel Position B

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 731.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
46.93 dBm —
37.08 % at0dB 10%
10.0% 367dB
1
1.0% 6.53dB
0.1% 7.58dB
— = = = |
0.01% 78208 o =
0.001 % 7.91dB
0.0001 % 7.97dB vor
8.02dB
Peak oo
55.01dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 19, 2023 A LV4
LIl edle-rr I £

Configuration 9

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
i LTE / NB-loT IB " -
Antenna LTECI)(;\L?&I%L 1B Carrier PAR Average Total Power Glﬁ‘rlr\]l;lt- Glﬁrﬁl-[
Bandwidth | ygy |  Power/PSD Port142+3+4 | 65 15dBm | 65.15dBm
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBi
2 QPSK 5.00 MHz 7.66 |46.87 41.74 52.89 47.76 14.39 17.39
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Antenna 2 - LTE / NB-loT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.00 MHz -
Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
46.90 dBm —
37.06 % at0dB 10%
10.0% 3.64dB
1
1.0% 6.58 dB
0.1% 7.66 dB
e = = |
0.01% 77608 o =
0.001 % 7.79dB
0.0001 % 7.82dB vor
7.84dB
Peak oo
54.74 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 19, 2023 A LV4
€00 ?2ENe £

Configuration 9

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
i LTE / NB-loT IB " -
Antenna LTECI)(;\L?&I%L 1B Carrier PAR Average Total Power Glﬁ‘rlr\]l;lt- Glﬁrﬁl-[
Bandwidth | ygy |  Power/PSD Port142+3+4 | 65 15dBm | 65.15dBm
dBm | dBm/MHz [ dBm [ dBm/MHz dBi dBi
2 QPSK 5.00 MHz 7.57 |46.81 41.70 52.83 47.72 14.43 17.43

Document 75957662 Report 02 Issue 4

Page 35 of 129
COMMERCIAL — IN - CONFIDENCE



Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 5.00 MHz

- Channel Position T

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 742.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
46.82dBm —
37.06 % at0dB 10%
10.0% 3.65dB
1
1.0% 6.53dB
0.1% 7.57dB
— = = = |
0.01% 77408 o =
0.001 % 7.81dB
0.0001 % 7.84dB vor
7.85dB
Peak oo
54.67 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 19, 2023 A LV4
LIl edle I £

Configuration 10

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

LTE / NB-loT GB

Channel Position B

- * *
Antenna é‘; E/I/o’(;ﬁe:t(i)c-)rn Carrier PAR Average Total Power Glﬁrﬁ;[ Glﬁrﬁ;[
Bandwidth (dB) Power/PSD Port 1+2+3+4 62.15dBm | 65.15dBm
dBm [ dBm/MHz | dBm [dBm/MHz dBi dBi
2 QPSK 10.00 MHz 7.28 |47.63| 39.26 |53.65| 45.28 16.87 19.87
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Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 10.00
MHz - Channel Position B

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 734.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.66 dBm —
37.27 % at0dB 10%
10.0% 3.66 dB
1
1.0% 6.49dB
0.1% 7.28dB
= === |
0.01% 75608 o —=
0.001 % 7.75dB
0.0001 % 7.84dB vor
7.86 dB
Peak oo
55.52 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 19, 2023 A LV4
g€ocm?2ERe £

Configuration 10

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
LTE / NB-loT | LTE/NB-loT GB GANT* | GANT*
Antenna GB Modulation Carrier PAR Average Total Power Limit Limit
Bandwidth (dB) Power/PSD Port 1+2+3+4 62.15dBm | 65.15dBm
dBm [ dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 10.00 MHz 7.16 | 47.50 38.99 53.52 45.01 17.14 20.14
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Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 10.00
MHz - Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.54dBm —
37.49 % at0dB 10%
10.0% 367dB
1
1.0% 6.37dB
0.1% 7.16dB
= = —— === |
0.01% 73008 o —
0.001 % 7.38dB
0.0001 % 74508 vor
7.46 dB
Peak oo
55.00 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 19, 2023 A LV4
LNl el £

Configuration 10

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
LTE / NB-loT | LTE/NB-loT GB GANT* | GANT*
Antenna GB Modulation Carrier PAR Average Total Power Limit Limit
Bandwidth (dB) Power/PSD Port 1+2+3+4 62.15dBm | 65.15dBm
dBm [ dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 10.00 MHz 7.16 | 47.40 38.78 [53.42| 44.80 17.35 20.35
Document 75957662 Report 02 Issue 4 Page 38 of 129

COMMERCIAL - IN - CONFIDENCE



Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 10.00
MHz - Channel Position T

Spectrum Analyzer 1 Y
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 740.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100
47.48dBm —
37.51 %at0dB 0%
10.0% 3.68dB
1
1.0% 6.36 dB
0.1% 7.16dB
= = === |
0.01% 73408 o —
0.001 % 7.45dB
0.0001 % 7.51dB vor
7.52dB 0001
Peak -
55.00 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
udl Mar 19, 2023 A % LV4
LNl el I LU

Configuration 11

Maximum Output Power 50.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

LTE / NR Carrier Channel Position Mrraw

Antenna [ LTE/NR Modulation

Bandwidth Average Total Power
Pc'iAI\BR Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz dBm | dBm/MHz
NR:QPSK / NR 25.0 MHz / LTE 5.0
2 LTE:64QAM MHz - 50.62 36.37 56.64 42.39

Configuration 12

Maximum Output Power 50.80 dBm

Peak to Average Ratio (PAR) / Output Power /
PSD
Channel Position Mrrew
Antenna LTE/ N.R LTE / NR Carrier Bandwidth
Modulation Average Total Power
Pcﬁ*BR Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz | dBm | dBm/MHz
NR:QPSK / NR 25.0 MHz / LTE 5.0 MHz /
2 LTE:640AM LTE 5.0 MHz LTE 5.0 MHz ) 50.40 41.26 56.42 47.28
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Limit

Maximum rated output power (Non-Rural) < 1640 W/MHz or £+62.15 dBm/MHz
Maximum rated output power (Rural) < 3280 W/MHz or £+65.15 dBm/MHz
Peak to Average Ratio 13dB

The radio unit was tested with maximum output power and without an antenna. ERP/EIRP
compliance is addressed at the time of licensing, as required by the responsible FCC/ISED
Bureau(s). Licensees are required to take into account maximum allowed antenna gain used in
combination with the applicable power settings to prevent the radiated output power exceeding
the limits.
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®

2.2 OCCUPIED BANDWIDTH

221 Specification Reference
FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049

222 Date of Test and Modification State
09, 10, 13, 18, 19, 29, 31 March-2023 - Modification State 0

223 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.

224 Environmental Conditions
Ambient Temperature 22.0-22.8°C
Relative Humidity 37.8 - 39.8%

225 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.
For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.
4.2 Occupied bandwidth — relative measurement procedure
The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.
Subclause 5.4.3 of ANSI C63.26-2015 is applicable.
4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure
Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyzer).

2.2.6 Test Results

Configuration 1

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna LTE _ LTE Ca_irrier Chan_nel Position B Chan_nel Position M Chan_nel Position T
Modulation Bandwidth Occupied | -26 dB Occupied | -26 dB Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 640QAM 5.0 MHz 4488.80 4804.88 4488.48 4791.93 4493.26 4814.43
2 64QAM 10.0 MHz 8958.81 9567.68 8958.17 9590.88 8967.40 9580.52
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 "
Occupied BW

KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 731.500000 MHz
RL e Preamp: Off Gate: Oﬁ Avg|rHuId 200/200
Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 52.23 dBm
Log f I
422 ‘ |
322
22
122
223
-
-17.8
21 Si 4
37 8‘
Center 731.500 MHz #Video BW 160.00 kHz Span 10 MHz
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
T asmm | ToalPover | 54808
[Transmit Freq Error | 2093 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 4.805 MHz| [xdB | -26.00dB|

@9 l?eree ) b

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 737 000000 MHz
ﬁ Preamp: Off Gate: Oﬂ Avgerold' 200/200
Freq Ref. Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 53.19 dBm
Log [
432 ‘
332
232
132
319
-6.81
-16.8
268 ‘ et pertrnd
-36.8 ‘
Center 737.000 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
_ adsEBWE Toa Power | 547 daim|
[Transmit Freq Error | 601 Hz| % of OBW Power | 99.00 % |
|xdBBandwidth | 4.792 MHz| |xdB | -26.00dB|

@oca?

Mar 09, 2023 A L V4
4:38:41 PM [’7 ‘
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF InputZ: 50 Q Atten: 26 dB Trig: Free Run Center Freq: 742 500000 MHz

RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None

- NFE: Off

1 Graph A\

Ref Lvl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 52.68 dBm
Log [
97 i
27
27
127
268
132
473
273 '
373

Center 742.500 MHz #Video BW 160.00 kHz Span 10 MHz
#Res BW 51.000 kHz

Sweep 3.67 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Qccupied Bandwidth
44933 MHz| | [ Total Power I 54.6 dBm|
[Transmit Freq Error | 4.707 kHz| [% of OBW Power | 99.00 % |
[xdBBandwidh | 4.814 MHz [xdB | 26,00 dB|

g9l ?Ese ) |0

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 0 Atten: 28 dB Trig: Free Run Center Freq: 734000000 MHz
RL > Preamp: Off Gate: Off Avg|Hold: 2001200
Freq Ref: Ext(S) |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 52.51 dBm
Log I
425 |
325
25
125
251
-1.49
75
i
315 ‘
Center 734.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
8.9588 MHz| | [ Total Power I 54.9dBm|
[Transmit Freq Error | 3129 kHz % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.568 MHz |xdB | -26.00dB|
Mar 09, 2023 A L V4
€ocm?EEne. e
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Antenna 2 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position M

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Genter Freq: 737.000000 MHz
RL e Preamp: Off Gate: Off /Avg|Hold: 2001200
Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 53.04 dBm
Log [ I
430 ‘ ‘
330
230
13.0
3.04
-6.96
-17.0
210
2370
Center 737.00 MHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Qccupied Bandwidth
8.9582 MHz| | Total Power 66.0dBm
[Transmit Freq Error | 4.051 kHz [% of OBW Power 99.00 % |
|x dB Bandwidth | 9.591 MHz [xdB | -26.00dB|
Mar 09, 2023 A L V4
Lo M2 5T ol

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 0 Atten: 26 dB Trig: Free Run Center Freq: 740000000 MHz
RL > Preamp: Off Gate: Off Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 53.24 dBm
Log T
432 ‘
32
232
132
324
6.76
-16.8
-26.8
-36.8
Center 740.00 MHz #Video BW 300.00 kHz Span 20 MHz,
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)}
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
8.9674 MHz| | Total Power 55.2dBm
[Transmit Freq Error | 4.661 kHz % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.581 MHz |xdB | -26.00dB|
Mar 16, 2023 A LV
€0 ?2mNe B
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Configuration 2

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna LTE _ LTE Cz_irrier Chan_nel Position B Chan_nel Position M Chan.nel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 64QAM 5.0 MHz 9451.95 9868.60 9453.52 9838.68 9450.48 9861.09

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 m
Occupied BW vt
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 734000000 MHz
RL e Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 50.25 dBm
Log
403
30.3
20.3
103
0.250
975
-19.8
298
398 i
Center 734.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
94520 MHz| | Total Power 56.5dBm
[Transmit Freq Error | 1.830 kHz| % of OBW Power 99.00 % |
|x dB Bandwidth | 9.869 MHz | |xdB -26.00dB|
- ul| [ ) | Mar 10,2023 A oy @ 'V
m q F . ? 3:35:02 PM ”7 ':: LAY
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Genter Freq: 737.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 49.89 dBm
Log T I
399
299
199
989
01
-101
-20.1
-301
401
Center 737.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Qccupied Bandwidth
94535 MHz| | Total Power 66.6dBm
[Transmit Freq Error | 887 Hz| [% of OBW Power 99.00 % |
|x dB Bandwidth 9.839 MHz| [xdB -26.00dB|
Mar 20, 2023 A L V4
o0 M2 ETe Ealy

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1
Occupied BW

KEYSIGHT neut RF

RL - Align: Auto

Atten: 26 dB
Preamp: Off

InputZ: 50 Q

Freq Ref: Ext (S)
NFE: Off

LW Path: Standard #IF Gain: Low

Center Freq: 740.000000 MHz
Avg|Hold: 200/200
Radio Std: None

Trig: Free Run
Gate: Off

1 Graph v
Scale/Div 10.0 dB

Ref Lvl Offset 40.20 dB
Ref Value 50.04 dBm

Log

| |

400

300

200

100

0.040

-0.96

200

-300

-400

Center 740.00 MHz
#Res BW 51.000 kHz

#Video BW 150.00 kHz

Span 47.5 MHz
Sweep 17.5 ms (1001 pts)|

2 Metrics v

Occupied Bandwidth
94505 MHz| |

[Transmit Freq Error | 4645 kHz |
xdB Bandwidth | 9.861 MHz|

Measure Trace

Trace 1

Total Power 55.4 dBm

% of OBW Power

99.00 %]

|xdB |

-26.00dB |

a9

Mar 10, 2023 A
3:38:15PM ”7

~a?

£
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Configuration 3

Maximum Output Power 47.80 dBm

Result (kHz)

Antenna LTE _ LTE Cz_arrier Chan_nel Position B Chan_nel Position M Chan.nel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB

Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth

2 64QAM 5.0 MHz 14399.77 | 14835.61 | 15416.77 | 15838.93 | 14390.36 | 14844.24

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 m
Occupied BW "+
KEYSIGHT nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run Center Freq: 736 500000 MHz
RL e Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 48.27 dBm
Log [
383 ‘
283
18.3
8.27
173
-1
217
317 i
47 ‘
Center 736.50 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
14.400 MHz| | Total Power 56.2dBm
[Transmit Freq Error | 7.162 kHz| % of OBW Power | 99.00 % |
|XdBBandwidh | 14.84 MHz| [xdB \ -26.00B |
- ul| [ ) | Mar 10,2023 A oy @ Vi
4o/ m?Ene i b
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 48.17 dBm
Log [
382 ‘
282
182
817
-1.83
118
218
[T} U ¥ TS A R pmteanpeiraeees e
418
Center 737.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
14417 MHz| | Total Power §6.4dBm
[Transmit Freq Error | 10.034 kHz | % of OBW Power 99.00 % |
|x dB Bandwidth | 14.86 MHz | [xdB | -26.00dB|
Mar 20, 2023 A LV4
gocM?2ERe BN

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 737 500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref. Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 48.10 dBm
Leg [ |
38.1 I |
281
18.1
8.10
-1.90
-19
219
1.9 Pttt b e i =
419 ‘
Center 737.50 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
14.390 MHz| | Total Power 55.2dBm
[Transmit Freq Error | -1.368 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 14.84 MHz | |xdB | -26.00dB|
Mar 10, 2023 A LV
202NN Ed U
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Configuration 4

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK ﬁij’z'\"s'ézsls 448630 | 4769.11 | 447591 | 4.864.56 | 447554 | 4,782.18
2 QPSK ﬁgfs'\"CHsz 30 | g597.20 | 9,663.09 | 8,604.18 | 9,500.81 | 8,643.13 | 9,601.06
2 QPSK ﬁgf SMCHSZ 30 | 13506.97 | 14686.69 | 13591.28 | 14690.40 | 13573.14 | 14712.26

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B

Spectrum Analyzer 1 v
Occupied BW

+

KEYSIGHT [nput RF

InputZ: 50 Q \Atten: 26 dB Trig: Free Run Center Freq: 731.500000 MHz
RL > Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef: Int(S) |pW Path: Standard [#IF Gain: Low Radio Std: None
NFE: Off
1 Graph N Ref Ll Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 52.07 dBm
Log
421

321

221

121

2,07

-7.93

-179

27 ai

-37 «J‘

Center 731.500 MHz

#Res BW 51.000 kHz

#Video BW 160.00 kHz

Span 10 MHz|
Sweep 3.67 ms (1001 pts),

2 Metrics v

Occupied Bandwidth
4.4863 MHz| |

Measure Trace

Trace 1 }

| Total Power | 54.5dBm|
[Transmit Freq Error | 1.554 kHz % of OBW Power 99.00 %
| x dB Bandwidth [ 4.825 MHz | [xdB [ -26.00 dB |
] Mar 30, 2023 A
|II g-) (" ‘- ? 12:37:16AM"7 H':: ‘%
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M
Spectrum Analyzer 1
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q ‘Alten: 26 dB Trig: Free Run Genter Freq: 737.000000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200

\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None

NFE: Off

1 Graph v

Scale/Div 10.0 dB

Ref Lvl Offset 40.19 dB
Ref Value 51.79 dBm

418

318

218

18

179

-8.21

-18.2

-282

-38.2

Center 737.000 MHz
#Res BW 51.000 kHz

#Video BW 160.00 kHz

Sweep 3.67 ms (1001 pts),

Span 10 MHz|

2 Metrics v

Measure Trace Trace 1 }
Occupied Bandwidth
4.4759 MHz| |  Total Power | 54.3 dBm|
[Transmit Freq Error | -854 Hz | % of OBW Power | 99.00 %
|x dB Bandwidth [ 4.805 MHz| [xdB [ -26.00 dB

wo o l?EszEe

ey

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T

‘Spectrum Analyzer 1

Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 26 dB Trig: Free Run Center Freq: 742.500000 MHz
RL - Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef: Int(S)  |pW Path: Standard [#IF Gain: Low Radio Std: None
NFE: Off
1 Graph N Ref Lvl Offeat 40.19 dB
Scale/Div 10.0 dB Ref Value 51.90 dBm
Log
419
319
219
19
1.90
-8.10
-18.1
281 i
-38.1 ‘
Center 742.500 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
4.4755MHz| | | Total Power | 54.4 dBm|
[Transmit Freq Error | -2.641kHz | % of OBW Power 99.00 %
|xdB Bandwidth | 4.815 MHz| [xdB | -26.00dB|

®oca

Mar 30, 2023 A
12:39:53 AM [’
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [nput RF InputZ: 50 Q Atten: 26 dB
RL - Preamp: Off

NFE: Off

Trig: Free Run
Gate: Off

\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low

Center Freq: 734.000000 MHz
Avg|Hold: 200/200
Radio Std: None

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.19 dB
Ref Value 53.16 dBm

432

332

232

13.2

316

6.84

-16.8

-26.8

-36.8

Center 734.00 MHz
#Res BW 100.00 kHz

#Video BW 300.00 kHz Span 20 MHz|

Sweep 1.93 ms (1001 pts),

2 Metrics v

Occupied Bandwidth
8.5972 MHz| |

[Transmit Freq Error | -10.772 kHz
[xdB Bandwidth | 9.688 MHz

Measure Trace

Trace 1 }

 Total Power | 54.6 dBm|

% of OBW Power | 99.00 %
[xdB | -26.00dB

A2 RS

ey

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1

Occupied BW |

KEYSIGHT [nput RF Input Z: 50 Q Atten: 26 dB
[RL o | Preamp: Off

NFE: Off

Trig: Free Run
Gate: Off

Align: Auto FreqRef: Int(S)  |pW Path: Standard [#IF Gain: Low

Center Freq: 737.000000 MHz
Avg|Hold: 200/200
Radio Std: None

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.19 dB
Ref Value 52.05 dBm

421

321

2241

121

205

-1.95

-18.0

-28.0

-380

Center 737.00 MHz
#Res BW 100.00 kHz

#Video BW 300.00 kHz Span 20 MHz|

Sweep 1.93 ms (1001 pts),

2 Metrics v

Occupied Bandwidth
8.6042 MHz| |

[Transmit Freq Error | -7.116 kHz |
|x dB Bandwidth | 9.644 MHz |

Measure Trace Trace 1 }
| Total Power | 54.6 dBm |
% of OBW Power 99.00 %
[xdB | -26.00dB|

RN MR IR-55H T

|1
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT [nput RF Input Z: 50 Q \Atten: 26 dB Trig: Free Run Center Freq: 740000000 MHz

RL Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None

- NFE: Off
1 Graph v
Scale/Div 10.0 dB

Ref Lvl Offset 40.20 dB
Ref Value 51.88 dBm

419
319
219
19
188

812

-18.1

-28.1

-38.1

Center 740.00 MHz

#Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
8.6431 MHz| |  Total Power | 54.5 dBm|
[Transmit Freq Error | -3.606 kHz % of OBW Power | 99.00 %
|xdB Bandwidth | 9.661 MHz [xdB | -26.00dB

CIRNS kIR IS |22 R

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 736 500000 MHz
RL e Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 52.83 dBm
Log [
428 i
328
28
128
283
147
172
212 iy o e
3712
Center 736.50 MHz #Video BW 470.00 kHz Span 30 MHz|
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
13.597 MHz| | [ Total Power I 54.6 dBm|
[Transmit Freq Error | -1.873kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 14.69 MHz | |xdB | -26.00dB|
Mar 09, 2023 A LY
@ q (S @ 7:32:33 PM [’7 ‘
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1
Occupied BW

"

KEYSIGHT [neut RF

RL. o= g Aulo Freq Ref Ext(S)

- NFE: Off

Input Z: 50 O Atten: 26 dB

Preamp: Off

Trig: Free Run
Gate: Off

WW Path: Standard #IF Gain: Low

Center Freq: 737.000000 MHz
|Avg|Hold: 2001200
Radio Std: None

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.19 dB
Ref Value 51.62 dBm

416

316

216

116

162

-8.38

-18.4

28 4 s

384

Center 737.00 MHz
#Res BW 150.00 kHz

#Video BW 470.00 kHz

Span 30 MHz
Sweep 1.33 ms (1001 pts)|

2 Mefrics v

QOccupied Bandwidth
13.591 MHz| |

7142 kHz |
14.69 MHz|

[Transmit Freq Error |
[xdBBandwidth |

Measure Trace Trace 1

[ Total Power I

% of OBW Power |
\

[xdB

54.5dBm|

99.00 %]
26,0008 |

OIS A Y

B RPN

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position T

Spectrum Analyzer 1
Occupied BW

KEYSIGHT neut RF

RL = ign Auto Freq Ref: Ext(S)

- NFE: Off

InputZ: 50 Q Atten: 26 dB
Preamp: Off

LW Path: Standard

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 736.500000 MHz
Avg|Hold: 2001200
Radio Std: None

1 Graph A\

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.20 dB
Ref Value 52.23 dBm

422

322

22

122

223

-7

-178

218

318

Center 736.50 MHz
#Res BW 150.00 kHz

#Video BW 470.00 kHz

Span 30 MHz|
Sweep 1.33 ms (1001 pts)|

2 Metrics v

Occupied Bandwidth
13573 MHz| |

[Transmit Freq Error | -11.461 kHz|
XdB Bandwidth | 14,71 MHz|

Measure Trace Trace 1

[ Total Power I

% of OBW Power |

|xdB |

54.6dBm|

99.00%]
-26.00dB |

@oca?

Mar 09, 2023 A
6:53:27 PM {’7

£
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Configuration 5

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK SOMHZIS | 943178 | 0817.04 | 9431.07 | 9828.05 | 9434.03 | 9851.43
kHz SCS
Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel
Position B
Spectrum Analyzer 1
OIcJ:cupied B " E
KEYSIGHT |nput RF InputZ: 50 0 Atten: 26 dB Trig: Free Run Center Freq: 734000000 MHz
Rl o | Preamp: OF Gale: OF \Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lv| Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 49.73 dBm
Log | I
397 I
207
197
973
027
403
203
203 i
403 i
Center 734.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)
2 Mefrics \
Measure Trace Trace 1
_ oa3tammg | To Power | 544 dBm|
[Transmit Freq Error | -895 Hz| % of OBW Power | 99.00 % |
|XdBBandwidh | 9.817 MHz| [xdB \ 26.00B |
Mar 10, 2023 / ¥
€O a?ERe. 5L R
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 28 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 50.38 dBm
Log |
404
304
204
104
0.380
962
196
1Y | —— —r S
396 ‘
Center 737.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
9.4311 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | -1.202 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.828 MHz| [xdB | -26.00dB|
Mar 20, 2023 A LV4
g0 ?2ERe BN

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T
Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 740.000000 MHz
RL - Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 49.73 dBm
Log I |
397
27
19.7
9.73
027
-10.3
203
-30 3‘
-40 3‘
Center 740.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
94340 MHz| | [ Total Power I 544 dBm|
[Transmit Freq Error | 3779 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.851 MHz| |xdB | -26.00dB|
Mar 10, 2023 A
focm?ENe £
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Configuration 6

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK ﬁij’z'\"s'ézsls 14386.30 | 14820.38 | 15380.87 | 15848.94 | 14381.14 | 14861.19

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B

Spectrum Analyzer 1
Occupied BW

KEYSIGHT nput RF

T+

Input Z: 50 O

Atten: 24 dB

RL > o Auto Freq Ref: Ext(S)

- NFE: Off

Preamp: Off
LW Path: Standard #IF Gain: Low

Trig: Free Run

Center Freq: 736.500000 MHz
Gate: Off

|Avg|Hold: 200/200
Radio Std: None

1Graph v

Scale/Div 10.0 dB
Log

Ref Lv| Offset 40.20 dB
Ref Value 48.12 dBm

381 [

281 ‘

18.1

812

-1.88

-19

219

-39

419

Center 736.50 MHz

#Res BW 51.000 kHz

#Video BW 150.00 kHz

Span 47.5 MHz

2 Metrics v

Occupied Bandwidth
14.386 MHz| |

[Transmit Freq Error | -6.665 kHz |
[xdB Bandwidh | 14.82 MHz|

Sweep 17.5 ms (1001 pts)

Measure Trace

Trace 1

[ Total Power I

54.3dBm|

% of OBW Power |

99.00 %]

|xdB |

26,00 dB |

4952 wwe

R
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 47.70 dBm
Log f
KN ‘
27
177
770
230
123
223
K | T U DR S ) - IV AL
423
Center 737.00 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
2 Mefrics v

Measure Trace Trace 1
QOccupied Bandwidth
14.383 MHz| | [ Total Power I 54.9dBm|
[Transmit Freq Error | -5.750 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 14.81 MHz| [xdB | -26.00dB|
Mar 20, 2023 A LV4

g€o0CM?2ERS BN

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T

Spectrum Analyzer 1
Occupied BW

KEYSIGHT neut RF
RL s o

InputZ: 50 Q Atten: 26 dB
Preamp: Off
Align: Auto Freq Ref: Ext(S)

NFE: Off

Trig: Free Run
Gate: Off

LW Path: Standard #F Gain: Low

Center Freq: 737.500000 MHz
Avg|Hold: 2001200
Radio Std: None

1 Graph A\

Scale/Div 10.0 dB
Log I

Ref Lvl Offset 40.20 dB
Ref Value 48.17 dBm

382

282 ‘

18.2

817

-1.83

-18

218

B e

418

Center 737.50 MHz
#Res BW 51.000 kHz

#Video BW 150.00 kHz

Sweep 17.5 ms (1001 pts)|

Span 47.5 MHz

2 Metrics v

Occupied Bandwidth
14.381 MHz| |

[Transmit Freq Error | -1.666 kHz|
XdB Bandwidth | 14,86 MHz|

Measure Trace

Trace 1

[ Total Power

54.4dBm|

% of OBW Power

99.00%]

|xdB

-26.00dB |

@oca?

Mar 10, 2023 A
4:.06:21 PM {’7

£
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Configuration 8

Maximum Output Power 47.80 dBm

Result (kHz)
NB-1oT IB / NB-loT I.B/ Channel Position B Channel Position M Channel Position T
Antenna NR NR Carrier - - -
Modulation Bandwidth Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK 5.00 MHz 4556.18 4803.84 4563.62 4818.47 4552.14 4824.10
2 QPSK 10.00 MHz 9417.07 9704.29 9393.37 9723.43 9396.91 9730.03
2 QPSK 15.00 MHz | 14373.33 | 14800.13 | 14364.64 | 14812.12 | 14368.17 | 14767.07

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 5.00 MHz -
Channel Position B

Spectrum Analyzer 1 "
Occupied BW v+
KEYSIGHT /nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Genter Freq: 731.500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 56.69 dBm
Log I I
46.7 ‘ ‘
36.7
26.7
167
6.69
-3.31
-133
233 pemeses e
-333
Center 731.500 MHz #Video BW 160.00 kHz Span 10 MHz
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
4.5662 MHz| | [ Total Power I 54.3dBm|
[Transmit Freq Error | -4.560 kHz [% of OBW Power | 99.00 %|
|x dB Bandwidth | 4.804 MHz | |xdB | -26.00dB|
u ol 9| Mar21, zozs‘ A ‘7 ‘@ ‘W
"I q P ‘. ? 10:22:32 PM ’7 ':: A%
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 5.00 MHz -

Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 56.46 dBm
Log I [
465 ‘ ‘
36.5
26.5
16.5
6.46
354
-13.5
235
-335
Center 737.000 MHz #Video BW 160.00 kHz Span 10 MHz
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
4.5636 MHz| | [ Total Power I 54.3dBm|
[Transmit Freq Error | 3449 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 4.818 MHz| [xdB | -26.00dB|
Mar 21, 2023 A LV4
g0 ?Ene. £

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-I1oT IB / NR Carrier Bandwidth 5.00 MHz -

Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 742 500000 MHz
RL - Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 57.10 dBm
Log w |
471 ‘ ‘
KA i T
271
171
710
290
-12.9
229
329
Center 742.500 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
Measure Trace Trace 1
Occupied Bandwidth
4.5521 MHz| | [ Total Power I 54.3dBm|
[Transmit Freq Error | 3.363 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 4.824 MHz | |xdB | -26.00dB|
Mar 21, 2023 A
@ 2') (S @ 10:15:08PM[’7 ‘
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 10.00 MHz -

Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 734.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 57.78 dBm
Log I
478 ‘
378
278
17.8
778
222
-122 N
22 - el e
322 i
Center 734.00 MHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
94171 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | 7.833 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.704 MHz| [xdB | -26.00dB|
Mar 21, 2023 A LV4
LNl edlerenl £

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 10.00 MHz -

Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 737 000000 MHz
RL - Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 57.92 dBm
Ly [ | | w
0 \ \ \ \
379 T
279
179
792
-2.08
21
2
=321 ‘
Center 737.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
Measure Trace Trace 1
Occupied Bandwidth
9.3934 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | 4.781KkHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.723 MHz| |xdB | -26.00dB|
Mar 21, 2023 A
@ 2') (S @ 5:50:00 PM [’7 ‘
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 10.00 MHz -
Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 740.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.20 dB
Scale/Div 15.0 dB Ref Value 55.95 dBm
Log [
40 1 ¥
26.0
1.0
405
191 el
341
-49.1
-64.1
-191
Center 740.00 MHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
9.3969 MHz| | [ Total Power 54.7 dBm|
[Transmit Freq Error | -2.787 kHz % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.730 MHz| [xdB | -26.00dB|
Mar 18, 2023 A LV4
LIl edl £

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 15.00 MHz -
Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run Center Freq: 736 500000 MHz
RL - Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 57.96 dBm
Log I
480 ‘
380
280
18.0
7.96
2,04
120
220
32 0‘
Center 736.50 MHz #Video BW 470.00 kHz Span 30 MHz|
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)|
Measure Trace Trace 1
Occupied Bandwidth
14.373 MHz| | Total Power 56.1dBm
[Transmit Freq Error | -1.715kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 14.80 MHz | |xdB | -26.00dB|
Mar 22, 2023 A
@ 2') (S @ 10:05:07PM[’7 ‘
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Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 15.00 MHz -

Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 737.500000 MHz
RL > Preamp: Off Gate: Off Avg|Hold: 200/200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 57.92 dBm
Log [ | x
4719
7 \ | |
219
17.9
792
-2.08
124
221
321
Center 737.50 MHz #Video BW 470.00 kHz Span 30 MHz
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
14.365 MHz | | Total Power §6.3dBm
[Transmit Freq Error | -996.99 kHz | % of OBW Power 99.00 % |
|x dB Bandwidth | 14.81 MHz| [xdB -26.00dB|
Mar 22, 2023 A LV4
LIl el ol I BN

Antenna 2 - NB-IoT IB / NR Modulation QPSK - NB-IoT IB / NR Carrier Bandwidth 15.00 MHz -

Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run Center Freq: 737 500000 MHz
RL - Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 58.20 dBm
Log I I
482 ‘ ‘ ‘
382 I
282
182
8.20
-1.80
118
218
318
Center 737.50 MHz #Video BW 470.00 kHz Span 30 MHz|
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
14.368 MHz| | [ Total Power I 54.9dBm|
[Transmit Freq Error | 2228 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth 14.77 MHz | |xdB -26.00dB|
Mar 18, 2023 A
LNl el N £
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Configuration 9

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna LTE/ NB-I(_)T :‘;Eérl;:sr'lo-r Chan_nel Position B Chan_nel Position M Chan.nel Position T
IB Modulation Bandwidth Occupied | -26 dB Occupied | -26 dB Occupied | -26dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK 5.0 MHz 4477.85 4763.56 4493.31 4751.77 4477.79 4754.68

Antenna 2 - LTE / NB-loT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.0 MHz -

Channel Position B

Spectrum Analyzer 1 "
Occupied BW v+
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 731500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 56.97 dBm
Log
470
370
210
170
6.97
-3.03
-13.0
230
-330
Center 731.500 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
44TT9MHz| | [ Total Power I 54.2dBm|
[Transmit Freq Error | 951 Hz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 4.764 MHz | |xdB | -26.00dB|

Mar 19, 2023
6:00:47 PM

@ocm?
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Antenna 2 - LTE / NB-1oT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.0 MHz -
Channel Position M

Spectrum Analyzer 1 ‘
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL o Preamp: Off Gate: Oﬁ Avg|rHuId 200/200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 56.58 dBm
Log f
466 ‘
36.6 f
266
16.6
6.58
-3.42
-134
LY | — s
-334
Center 737.000 MHz #Video BW 160.00 kHz Span 10 MHz
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
T adsm | ToalPover | 54108
[Transmit Freq Error | -9.184 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 4.752 MHz| [xdB | -26.00dB|

CIRNE A=A Y 2

Antenna 2 - LTE / NB-1oT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.0 MHz -
Channel Position T

Spectrum Analyzer 1 ‘
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 742 500000 MHz
ﬁ 0 Preamp: Off Gate: Oﬂ AvgeroId: 200/200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 56.22 dBm
Log
462
362
262
162
6.22
378
138
238 e
-3 8‘
Center 742.500 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
C adTwe] | TowPower | 53.9dam|
[Transmit Freq Error | -1.496 kHz % of OBW Power | 99.00 % |
|x dB Bandwidth | 4.755 MHz |xdB | -26.00dB|

4ocnm

e Yo 5k
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Configuration 10

Maximum Output Power 47.80 dBm

Result (kHz)
LTE/NB-loT |LTE/ NB-loT Channel Position B Channel Position M Channel Position T
Antenna GB GB Carrier

! : Occupied -26 dB Occupied -26 dB Occupied -26 dB
Modulation | Bandwidth | o7 i | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK 1000 MHz | 9328.39 | 9685.48 | 9328.74 | 9677.85 | 9316.11 | 9662.62

Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 10.00
MHz - Channel Position B
Spectrum Analyzer 1

Occupied BW +

KEYSIGHT nput RF Input Z: 50 Q Atten: 26 dB Trig: Free Run Center Freq: 734.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None

- NFE: Off

1Graph v Ref Lvl Offset 40.19 dB

Scale/Div 10.0 dB Ref Value 55.37 dBm
Log

\

454
354
254
154

537
-4.63
-146
246
3486

Center 734.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|

2 Mefrics v

QOccupied Bandwidth
9.3284 MHz| | Total Power §6.1dBm

[Transmit Freq Error | 38.494 kHz | % of OBW Power | 99.00 % |
XdB Bandwidth | 9.685 MHz| xdB \ -26.00 0B |

Measure Trace Trace 1

2o m?ETe. |

e
-
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Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 10.00

MHz - Channel Position M

Spectrum Analyzer 1 v
Occupied BW

KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 737.000000 MHz
RL o Preamp: Off Gate: Oﬁ Avg|rHuId 200/200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.19 dB
Scale/Div 10.0 dB Ref Value 55.46 dBm
Log
455
355 ol et =
255
155
546
-4.54
-14.5
245
345
Center 737.00 MHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
| 9328TMHz[ | Total Power 55.0 dBm
[Transmit Freq Error | 38.601 kHz| % of OBW Power 99.00 % |
|x dB Bandwidth | 9.678 MHz| [xdB | -26.00dB|

qH9° 28w e

B RPN

Antenna 2 - LTE / NB-loT GB Modulation QPSK - LTE / NB-loT GB Carrier Bandwidth 10.00

MHz - Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 740.000000 MHz
ﬁ Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.20 dB
Scale/Div 10.0 dB Ref Value 55.35 dBm
Log T I
454 ‘ |
354 ..... Tt S O—
254
154
5.35
-4.65
-147
24 71 T
-34 7‘ ‘
Center 740.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
9.3161 MHz| | [ Total Power 54.9dBm|
[Transmit Freq Error | 33.739 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth 9.663 MHz | |xdB -26.00dB|
Mar 19, 2023
2o ?2EEe £
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2.3

2.31

2.3.2

233

234

235

2.3.6

Document 75957662 Report 02 Issue 4

®

BAND EDGE

Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1051

Date of Test and Modification State

09, 10, 13, 15, 18, 19 March-2023 - Modification State O

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 22.0-22.8°C
Relative Humidity 37.8 - 39.8%

Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.0.

Band Edge measurements were used an Integration Bandwidth of at least 1% of the measured
26dB Bandwidth.

Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.

For the number of ports, the limit was calculated as being -13 dBm - 10 * Log (4) = -19 dBm.

Test Results

Configuration 1

Maximum Output Power 47.80 dBm

) LTE Carrier Band Edge (MHz)
Antenna LTE Modulation Bandwidth Channel Position B Channel Position T
2 64QAM 5.0 MHz 731.5 742.5
2 64QAM 10.0 MHz 734.0 740.0
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 "

Swept SA

KEYSIGHT /nput RF Input Z: 50 O #Atten: 22 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Preamp: Off Gate: Off Avg|Hold: 1/1

RL > Freq Ref: Ext(S) |uW Path: Standard IF Gain: Low Trig: Free Run MWW W
- NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lv| Offset 40.10 dB Mkr1 728.975 MHz
Scale/Div 10 dB Ref Level 46.19 dBm Band Power -22.90 dBm
Log

362

262

162

6.19

-3.81

-13.8

238

-338

438

Center 729.000 MHz #Video BW 16 kHz* Span 2.000 MHz,
#Res BW 5.1 kHz #Sweep 5.00 s (1001 pts)|

Mar 09, 2023 A % L V4

R bl Ealy

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 5.0 MHz - Channel Position T
Spectrum Analyzer 1

Swept SA

KEYSIGHT |nput RF Input Z: 50 O #Atten: 22 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Preamp: Off Gate: Off Avg|Hold: 1/1
RL > o Ao FreqRef EXt(S) W Path: Standard IF Gain: Low  [Trig: Free Run MWW
- NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lvl Offset 40.19 dB Mkr1 745.026 MHzZ|

Scale/Div 10 dB Ref Level 46.19 dBm Band Power -24.28 dBm
Log

\J

362

262

16.2

6.19

-3.81

138

238

338 0

438 oAbt b

Center 745.000 MHz #Video BW 16 kHz* Span 2.000 MHz,
#Res BW 5.1 kHz #Sweep 5.00 s (1001 pts)|

IR IRk SN
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Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

Spectrum Analyzer 1 "

Swept SA

KEYSIGHT /nput RF Input Z: 50 O #Atten: 22 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Preamp: Off Gate: Off Avg|Hold: 1/1

RL > Align: Auto Freq Ref: Ext(S) |uW Path: Standard IF Gain: Low Trig: Free Run MWW W
- NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lv| Offset 40.24 dB Mkr1 728.950 MHz
Scale/Div 10 dB Ref Level 46.24 dBm Band Power -22.46 dBm
Log

362

262

162

6.24

376

-13.8

238

-338

438

Center 729.000 MHz #Video BW 30 kHz* Span 2.000 MHz,
#Res BW 10 kHz #Sweep 5.00 s (1001 pts)|

Mar 10, 2023 A % L V4

o0 M2 NS Ealy

Antenna 2 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position T
Spectrum Analyzer 1

Swept SA

KEYSIGHT |nput RF Input Z: 50 O #Atten: 26 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Preamp: Off Gate: Off Avg|Hold: 1/1
RL > o Ao FreqRef EXt(S) W Path: Standard IF Gain: Low  [Trig: Free Run MWW
- NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Ll Offset 40.20 dB Mkr1 745.050 MHzZ|

Scale/Div 10 dB Ref Level 48.35 dBm Band Power -23.80 dBm
Log

\J

384

284

184 <

8.35

-1.65

-7

217

317 47

417 ‘ M,

Center 745.000 MHz #Video BW 30 kHz* Span 2.000 MHz,
#Res BW 10 kHz #Sweep 5.00 s (1001 pts)|

IR RIS SN
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